
1
2

13
11

10

14

16
11

10

5

12

15

6

4

9

8

11
10

11

14

7

3

5
6

3

2

4

1

7
8

3

2
1

3

4

2

1

3

1

2

11

34

5

10

9

6

8

2

1

5

4

3

2

6

7

8

1

1

3

2

4

9
6

57

8

3

2

1

10

11

12

13
14

6

8

5

17

4

7

9

16

1

17

15

2
3

2

4

8

1

9 

1

9 

1

7

5

6

1 4
5

3

1

7

2

A

B

C

D

E

F

G

H

I

J

K

A

Prestige 0



1
2

13
11

10

14

16
11

10

5

12

15

6

4

9

8

11
10

11

14

7

3

4
8

1

9

1

9

1

7

5

6

1

4 5
3

1

7

2

5
6

3

2

4

1

7
8

3

2
1

3

4

2

1

3

1

2

11

34

5

10

9

6

8

2

1

5

4

3

2

6

7

8

1

1

3

2

4

9
6

57

8

3

2

1

10

11

12

13
14

6

8

5

17

4

7

9

16

1

17

15

2
3

2

4

8

1

9 

1

9 

1

7

5

6

1 4
5

3

1

7

2

A

B

C

D

E

F

G

H

I

J

K

G

Pos. Number Description Qty
1 B-650512 Screw black ripp M5 x 12 ISO 88913 12
2 82-0000 Hinge pin 1
3 50-036 Hinge top 1
4 86-164 Hinge part on stove 2
5 B-360510 Button head screw M5 x 10 4
6 8638 Welded hinge 1
7 86-316 Distance bush 3
8 5007 Hinge buttom 1
9 86015 Assembled bottom hinge with ball 2



1
2

13
11

10

14

16
11

10

5

12

15

6

4

9

8

11
10

11

14

7

3

5
6

3

2

4

1

7
8

5
6

3

2

4

1

7
8

3

2
1

3

4

2

1

3

1

2

11

34

5

10

9

6

8

2

1

5

4

3

2

6

7

8

1

1

3

2

4

9
6

57

8

3

2

1

10

11

12

13
14

6

8

5

17

4

7

9

16

1

17

15

2
3

2

4

8

1

9 

1

9 

1

7

5

6

1 4
5

3

1

7

2

A

B

C

D

E

F

G

H

I

J

K

B

Pos. Number Description Qty
1 82-440 Deflector plate 1
2 82-438 Isolation on top of tertiary box 1
3 82-435 Isolation left side 1
4 82-434 Isolation right side 1
5 82-437 Isolation below tertiary box left 1
6 82-436 Isolation below tertiary box 1
7 82-433 Isolation front left 1
8 82-432 Isolation front right 1



1
2

13
11

10

14

16
11

10

5

12

15

6

4

9

8

11
10

11

14

7

3

10

11

12

13

14

6

8

17

5

4

7

9

16

1

17

15

2
3

2

5
6

3

2

4

1

7
8

3

2
1

3

4

2

1

3

1

2

11

34

5

10

9

6

8

2

1

5

4

3

2

6

7

8

1

1

3

2

4

96
57

8

3

2

1

10

11

12

13
14

6

8

5

17

4

7

9

16

1

17

15

2
3

2

4

8

1

9 

1

9 

1

7

5

6

1 4
5

3

1

7

2

A

B

C

D

E

F

G

H

I

J

K

H

Pos. Number Description Qty
1 P-100014 Gasket 1
2 B-360508 Button head screw M5 x 8 6
3 2-358 Plate 6
4 82-402 Glass 1
5 P-110006 Rope seal 1
6 82-400 Cast iron door 1
7 8666 Welded top hook 1
8 8664 welded bottom hook 1
9 78-316 Washer for closing mechanism 1
10 86-432 Door handle 1
11 B-330506 Socket set screw M5 x 6 DIN913 1
12 B-330405 Socket set screw M4 x 5 DIN913 1
13 B-340405 Socket set screw M4x5 DIN914 2
14 86-403 Glass 1
15 8659 Glass support on door 1
16 8679 Glass support on door 1
17 B-360510 Button head screw M5 x 10 6



1
2

13
11

10

14

16
11

10

5

12

15

6

4

9

8

11
10

11

14

7

3

1

3

2

4

9657
8

3

2

1

5
6

3

2

4

1

7
8

3

2
1

3

4

2

1

3

1

2

11

34

5

10

9

6

8

2

1

5

4

3

2

6

7

8

1

1

3

2

4

9
6

57

8

3

2

1

10

11

12

13
14

6

8

5

17

4

7

9

16

1

17

15

2
3

2

4

8

1

9 

1

9 

1

7

5

6

1 4
5

3

1

7

2

A

B

C

D

E

F

G

H

I

J

K

K

Pos. Number Description Qty
1 B-650512 Screw black ripp M5 x 12 ISO 88913 6
2 82-228 Bracket for hook roll 2
3 8236 Closing mechanism 2
4 82-132 Closing roller 1
5 B-020005 Plain washer 5 mm DIN9021 1
6 8640 Assembled magnet 1
7 B-360510 Button head screw M5 x 10 1
8 87-292 Cover right to steel stove 1
9 B-360510 Button head screw M5 x 10 2



1
2

13
11

10

14

16
11

10

5

12

15

6

4

9

8

11
10

11

14

7

3

1

1113
216

13 11

10

14

16

11
10

5

12

15

6

4

9

8

11 10

11

14

7

3

5
6

3

2

4

1

7
8

3

2
1

3

4

2

1

3

1

2

11

34

5

10

9

6

8

2

1

5

4

3

2

6

7

8

1

1

3

2

4

9
6

57

8

3

2

1

10

11

12

13
14

6

8

5

17

4

7

9

16

1

17

15

2
3

2

4

8

1

9 

1

9 

1

7

5

6

1 4
5

3

1

7

2

A

B

C

D

E

F

G

H

I

J

K

J

Pos. Number Description Qty
1 8778 Side panels left welded 1
2 8770 Side panels right welded 1
3 8776 Panel welded above the door 1
4 8782 Top plate welded 1
5 87000 Welded support part in top of steel panels 1
6 8780 Welded top cover 1
7 8787 Inside top cover welded 1
8 8783 adjustemt plate 1
9 B-010005 Washer 5 mm DIN125A 6
10 B-2100005 Nut M5 DIN 934 8.8 12
11 B-020005 Plain washer 5 mm DIN9021 11
12 87-022 Part above the door 1
13 B-370512 Screw Hex M5x12 ISO4017, DIN933 8.8 3
14 B-360510 Button head screw M5 x 10 6
15 87002 Support part on top of the chamber 1
16 B-580508 Nut clip M5 3



1
2

13
11

10

14

16
11

10

5

12

15

6

4

9

8

11
10

11

14

7

3

3

21

5
6

3

2

4

1

7
8

3

2
1

3

4

2

1

3

1

2

11

34

5

10

9

6

8

2

1

5

4

3

2

6

7

8

1

1

3

2

4

9
6

57

8

3

2

1

10

11

12

13
14

6

8

5

17

4

7

9

16

1

17

15

2
3

2

4

8

1

9 

1

9 

1

7

5

6

1 4
5

3

1

7

2

A

B

C

D

E

F

G

H

I

J

K

C

Pos. Number Description Qty
1 8214 Ash box assembly 1
2 82-130 Upright tray 1
3 82-160 Cover bottom in chamber 1



1
2

13
11

10

14

16
11

10

5

12

15

6

4

9

8

11
10

11

14

7

3

7

34

5

10

9

6

8

2

1

5
6

3

2

4

1

7
8

3

2
1

3

4

2

1

3

1

2

11

34

5

10

9

6

8

2

1

5

4

3

2

6

7

8

1

1

3

2

4

9
6

57

8

3

2

1

10

11

12

13
14

6

8

5

17

4

7

9

16

1

17

15

2
3

2

4

8

1

9 

1

9 

1

7

5

6

1 4
5

3

1

7

2

A

B

C

D

E

F

G

H

I

J

K

F

Pos. Number Description Qty
1 47-310 Air handle 1
2 8244 Welded air damper 1
3 B-360512 Buttonhead screw M5 x 12 ISO7380 1
4 B-020006 Plain washer 6 mm DIN9021 1
5 Fje-701322 Spring 1
6 B-010010 Washer 10 mm DIN125A 1
7 B-320512 Socket head cap screw M5 x 8 DIN912 1
8 B-320520 Socket head cap screw M5 x 20 DIN912 1
9 78-312 Bushing 1
10 5510 Tube for air damper 1



1
2

13
11

10

14

16
11

10

5

12

15

6

4

9

8

11
10

11

14

7

3

3

4

2

1

5
6

3

2

4

1

7
8

3

2
1

3

4

2

1

3

1

2

11

34

5

10

9

6

8

2

1

5

4

3

2

6

7

8

1

1

3

2

4

9
6

57

8

3

2

1

10

11

12

13
14

6

8

5

17

4

7

9

16

1

17

15

2
3

2

4

8

1

9 

1

9 

1

7

5

6

1 4
5

3

1

7

2

A

B

C

D

E

F

G

H

I

J

K

D

Pos. Number Description Qty
1 82-216 Hear reflector plate 1
2 82-134 Bypass plate 1
3 B-320510 Socket head cap screw M5 x 10 DIN912 1
4 78-312 Bushing 1



1
2

13
11

10

14

16
11

10

5

12

15

6

4

9

8

11
10

11

14

7

3

2

1 

3

5
6

3

2

4

1

7
8

3

2
1

3

4

2

1

3

1

2

11

34

5

10

9

6

8

2

1

5

4

3

2

6

7

8

1

1

3

2

4

9
6

57

8

3

2

1

10

11

12

13
14

6

8

5

17

4

7

9

16

1

17

15

2
3

2

4

8

1

9 

1

9 

1

7

5

6

1 4
5

3

1

7

2

A

B

C

D

E

F

G

H

I

J

K

E

Pos. Number Description Qty
1 82-200 Tertiary air box 1
2 P-110006 Rope seal ø6 1
3 B-390630 Button head screw M6x30 ISO7380 A2 2



1
2

13
11

10

14

16
11

10

5

12

15

6

4

9

8

11
10

11

14

7

3

5

4

3

2

6

7

8

1

5
6

3

2

4

1

7
8

3

2
1

3

4

2

1

3

1

2

11

34

5

10

9

6

8

2

1

5

4

3

2

6

7

8

1

1

3

2

4

9
6

57

8

3

2

1

10

11

12

13
14

6

8

5

17

4

7

9

16

1

17

15

2
3

2

4

8

1

9 

1

9 

1

7

5

6

1 4
5

3

1

7

2

A

B

C

D

E

F

G

H

I

J

K

I

Pos. Number Description Qty
1 8774 Panel welded to wood door 1
2 86008 Welded door 1
3 87-0002 Distance bushing 4
4 B-020005 Plain washer 5 mm DIN9021 4
5 B-2100005 Nut M5 DIN 934 8.8 4
6 87-230 Cover part to wood door 1
7 87-040 Handle to wood box door 1
8 B-510412 Screw countersunkhead M4x12 2


